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WHAT YOU NEED TO KNOW – VOMITING & DIARRHEA

           TREATING CHILDREN FOR PAIN AND FEVER

How much medication do I give my child?
Medicines for fever and pain come in different concentrations (the number of mg of medicine in each mL, tablet or suppository). 
Check the concentration on the bottle and read the package directions carefully. 
Try ibuprofen first, as it works better for most children. Use acetaminophen instead of ibuprofen if your child has a fever due to chicken pox. 

Try acetaminophen if your child does not improve 1 hour after taking ibuprofen 

Do not use Aspirin® (ASA). 
	Ibuprofen (Advil® or Motrin®)
	Acetaminophen (Tylenol® or Tempra®)

	1-6 months:
5mg/kg as needed every 8 hours
	Give 15mg/kg every 4 hours as needed

	Over 6 months:
10mg/kg as needed very 6 hours
	Do not give more than 5 doses in 24 hours

	Child’s Weight:
	Child’s Weight:

	Child’s Dose:
	Child’s Dose:

	Give __ mL of 200mg/5mL infant drops
	Give __ mL of 80mg/mL infant drops

	Give __ mL of 100 mg/5mL children’s liquid
	Give __ mL of 160mg/5mL children’s liquid

	Give __ 100 mg chewable tablet(s)
	Give __ 80 mg chewable tablet(s)

	Give __ 200 mg tablet(s)
	Give __ 325 mg tablet(s)

	Give __ 400 mg tablet(s)
	Give __ 500 mg tablets(s)


	MY CHILD RECEIVED:

	Ibuprofen  _____ mg at  _____

Acetaminophen  _____ mg at _____
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